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TEST REPORT CERTIFICATION

Applicant : INVENTEC BESTA CO., LTD.
EUT Description :  Electronic Dictionary
FCCID : U60CA012
(A) Model No. : CD-920
(B) Serial No. : N/A
(C) Brand : BESTA

(D) Power Supply : (1)DC 5V (Via USB)
(2)DC 5V (Via Switching Power Supply)
(3)DC 3.7V (Via Battery)

Measurement Procedure Used:

FCC Rules and Regulations Part 15 Subpart C, Oct. 2012
(FCC CFR 47 Part 15C, §15.205, §15.207, §15.209 and §15.247)
AND ANSI C63.4:2003

The device described above was tested by AUDIX Technology Corporation to determine
the maximum emission levels emanating from the device. The maximum emission levels
were compared to the FCC Part 15 subpart C limits.

The measurement results are contained in this test report and AUDIX Technology
Corporation is assumed full responsibility for the accuracy and completeness of these
measurements. Also, this report shows that the EUT to be technically compliant with the
requirements of FCC standards.

This report applies to above tested sample only. This report shall not be reproduced in
part without written approval of AUDIX Technology Corporation.

Date of Test:  Jul. 02, 2013 ~ Jul. 05, 2013 Date of Report:  Jul. 05, 2013
Producer:

(I ina ]luany’f\t ﬁ/&tmlor}
Signatory: .

(Leon Liu/Deputy General Manager)
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Product Electronic Dictionary

Model Number CD-920

Serial Number N/A

Brand Name BESTA
INVENTEC BESTA CO., LTD.

Applicant 10FL., No.36, Lane 513, Rui Guang Road, Nei Hu Dist., Taipei
114, Taiwan

FCCID U60CAO012

Wireless LAN Module| RL-UMO02BS

Fundamental Range

802.11b/g: 2412MHz ~ 2462MHz
802.11n-HT20: 2412MHz ~ 2462MHz
802.11n-HT40: 2422MHz ~ 2452MHz

Frequency Channel

802.11b/g: 11 channels
802.11n-HT20: 2.4GHz: 11 channels
802.11n-HT40: 2.4GHz: 7 channels

802.11b: DSSS Modulation (DBPSK/DQPSK/CCK)
802.11g: OFDM Modulation (BPSK/QPSK/16QAM/64QAM)

Radio Technol
acio TECHIOIO8Y 1 g02.11n: OFDM Modulation (SISO)
(BPSK/QPSK/16QAM/64QAM)
802.11b: 1/2/5.5/11Mbps
Data Transfer Rate 802.11g: 6/9/12/18/24/36/48/54Mbps

802.11n: up to 150Mbps

Switching Power

Something High Electric (Xiamen) Co., Ltd.
M/N: P12USB050200 US
Input: AC 100-240V~, 50/60Hz, 0.3A ; Output: DC 5.0V, 2.0A

smyglly () USB Cable: Shielded, Detachable, 0.9m, Bonded a ferrite core
+Shielded, Undetachable, 1.0m

Earphone Non-Shielded, Detachable, 1.0m

Date of Receipt of Jun. 21,2013

Sample

Date of Test

Jul. 02, 2013 ~ Jul. 05, 2013

AUDIX Technology Corporation  Report No. EM-F1020466
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1.2. Antenna Information
Antenna Part Antenna Peak Gain
Manufacture :
Number Type Frequency Max Gain
Magic
Antenna .
Wireless .
P/N: Technolo PCB 2450MHz 1.25dB1
HWGAOI-LAP gy
4002 CO., LTC.
2500MHz 1.28dBi
1.3. Data Rate Relative to Peak Output Power
802.11b
. Date Rate Power
Channel Modulation (Mbps) (dBm)
1 BPSK 1 12.20
1 BPSK 2 12.19
1 QPSK 5.5 12.19
1 QPSK 11 12.17
802.11g
. Date Rate Power
Channel Modulation (Mbps) (dBm)
1 BPSK 6 12.07
1 BPSK 9 12.12
1 QPSK 12 12.17
1 QPSK 18 12.18
1 16-QAM 24 12.14
1 16-QAM 36 12.21
1 64-QAM 48 12.20
1 64-QAM 54 12.18
802.11n-HT20 802.11n-HT40
. Date Rate Power . Date Rate Power
Channel |Modulation (Mbps) (dBm) Channel |Modulation (Mbps) (dBm)
1 BPSK 6.5 12.01 3 BPSK 6.5 12.02
1 QPSK 13 12.07 3 QPSK 13 12.08
1 QPSK 19.5 12.11 3 QPSK 19.5 12.11
1 16-QAM 26 12.14 3 16-QAM 26 12.13
1 16-QAM 39 12.17 3 16-QAM 39 12.16
1 64-QAM 52 12.19 3 64-QAM 52 12.20
1 64-QAM 58.6 12.21 3 64-QAM 58.6 12.24
1 64-QAM 65 12.24 3 64-QAM 65 12.27

AUDIX Technology Corporation
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1.4. Test Configuration for Each Test Item
802.11b | 80211g |802.11n-HT20 | 802.11n-HT40
Test Item
Data Rate for Test (Mbps)
6db Bandwidth 1 6 6.5 6.5
Maximum Peak Output 1 6 6.5 65
Power
Emission Limitations 1 6 6.5 6.5
Band Edges 1 6 6.5 6.5
Power Spectral
By 1 6 6.5 6.5
1.5. Tested Supporting System Details
1.5.1. Support Peripheral Unit
No. Product Brand Model No. Serial No. FCCID
1. | Notebook PC ASUS N20 N/A FCC DoC
Approved
2. | Power Socket N/A N/A N/A N/A
3. SD Card N/A E408G1138 N/A N/A

1.5.2. Cable Lists

No. Cable Description Of The Above Support Units

Adapter: ASUS, M/N: SADP-65NB BB
1. |AC Power Cord: Non-Shielded, Detachable, 1.8m
DC Power Cord: Non-Shielded, Undetachable, 1.8m

2. |AC Power Cord: Non-Shielded, Detachable, 1.8m

AUDIX Technology Corporation  Report No. EM-F1020466
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1.6. Description of Test Facility

Name of Firm : AUDIX Technology Corporation
EMC Department
No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan, R.O.C.

Test Site ; No. 8 Shielded Room &
(C8/Semi-AC) No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan, R.O.C.

Semi-Anechoic Chamber
No. 53-11, Dingfu, Linkou Dist.,
New Taipei City 244, Taiwan, R.O.C.

May 11, 2012 Renewal on

Federal Communication Commission

Registration Number: 90993
NVLAP Lab. Code : 200077-0

TAF Accreditation No : 1724

1.7. Measurement Uncertainty

Test Item Frequency Range Uncertainty (dB)
Conduction Test 150kHz~30MHz +1.73dB
30MHz~300MHz +2.91dB
Radiation Test
. 300MHz~1000MHz +2.74dB
(Distance: 3m)
Above 1GHz +5.02dB

Remark Uncertainty = kug(y)

Test [tem Uncertainty
6dB Bandwidth + 0.05kHz
Maximum peak output power +0.33dBm
Emission Limitations +0.13dB
Band edges +0.13dB
Power spectral density +0.13dB

AUDIX Technology Corporation  Report No. EM-F1020466
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2. CONDUCTED EMISSION MEASUREMET
2.1. Test Equipment
The following test equipment was used during the conducted emission
measurement (No. 8 Shielded Room)
Item Type Manufacturer | Model No. | Serial No. | Last Cal. Next Cal.
1. [Test Receiver R&S ESCS30 100265 Aug. 24,12’ | Aug. 23,13’
2. |AM.N. R&S ESH2-75 100366 Mar. 19, 13’ | Mar. 18, 14’

2.2. Block Diagram of Test Setup

2.2.1. Link NB Mode
AC POWER
SOURCE —*| TRANSFORMER | —  AMN. *ELECTRONIC DICTIONARY
| SD CARD
TEST RECEIVER
| *USB CABLE
PERSONAL
COMPUTER
| NOTEBOOK PC
PRINTER
*:EUT ——:DATA CABLE — : POWER CABLE mm: FERRITE CORE
2.2.2. Stand-Alone (charging) Mode:
AC POWER
SOURCE — TRANSFORMER | — ‘ A.M.N.
TEST RECEIVER POWER SOCKET
\ *ELECTRONIC DICTIONARY
PERSONAL I SD CARD
COMPUTER M
| *USB CABLE
PRINTER
*:EUT ——:DATA CABLE — : POWER CABLE mm: FERRITE CORE

: SWITCHING POWER SUPPLY

AUDIX Technology Corporation
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Powerline Conducted Emission Limit [§15.207, Class B]

Frequency Maximum RF Line Voltage
Quasi-Peak Level Average Level
150kHz ~ 500kHz 66 ~ 56 dBuV 56 ~ 46 dBuV
500kHz ~ SMHz 56 dBuV 46 dBuvV
5MHz ~ 30MHz 60 dBuV 50 dBuV

Remark 1. If the average limit is met when using a Quasi-Peak detector, the
EUT shall be deemed to meet both limits and measurement with
the average detector is unnecessary.

2. The lower limit applies at the band edges.

Operating Condition of EUT

2.4.1. Setup the EUT and simulator as shown on 2.2.
2.4.2. To turn on the power of all equipment.

2.4.3. Link NB Mode: The Electronic Dictionary (EUT) upload/downloaded
data into/from the PC system via the USB cable.

2.4.4. Stand-Alone (charging) Mode: The Electronic Dictionary (EUT)
charging with Switching Power Supply via the USB cable.

2.4.5. The other peripheral devices were driven and operated in turn during all
testing.

Test Procedure

The EUT (Link Notebook PC or Switching Power Supply) was placed on the
table which was above the ground by 80cm and it’s Notebook PC’s adapter
power cord or its Switching Power Supply power cord connected to the AC
mains through an Artificial Mains Network (A.M.N.). This provided a 50 ohm
coupling impedance for the measuring equipment. (Please refer to the block
diagram of the test setup and photographs.)

Both sides of A.C. line were checked for maximum conducted interference. In
order to find the maximum emission, the relative positions simulators of the
interface cables should be manipulated according to ANSI C63.4-2003
regulation during conducted measurement.

The bandwidth of the R&S Test Receiver ESCS30 was set at 9kHz.
The frequency range from 150kHz to 30MHz was checked.
All the final readings from Test Receiver were measured with the Quasi-Peak

detector and Average detector. Remark: If the Average limit is met when using
a Quasi-Peak detector, the Average detector is unnecessary)

AUDIX Technology Corporation  Report No. EM-F1020466
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2.6. Conducted Emission Measurement Results

PASSED.
(All the emissions not reported below are too low against the prescribed limits.)

EUT with following test modes was performed during this section testing and all
the test results are attached in next pages.

EUT: Electronic Dictionary Model No.: CD-920

Test Date: Jul. 02,2013 Temperature: 25 Humidity: 62

The details are as follows

; Reference Test Data No.
Mode Test Voltage Operation of EUT
Neutral Line
1 AC 120V/60Hz Operating 49 41
(Via Notebook) (Link NB)
AC 120V/60Hz
2 (Via Switching Power Supply) Charge 4 #3

AUDIX Technology Corporation  Report No. EM-F1020466
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AUDI¥ TECHHOLOGY Corp. EMC Department
l DIX Ho.53-11, Dingfu, Linkou Dist.,Hew Taipei City
24442, Taiwan R.O.C.

Tel :4+886-2-26092133 Fax:+886-2-26099303
Email :emc@@audixtech. com

Data: 2 File: D:test datalREPORT2013'C1M1306XXXWC 1M 130624 3-C-D.EM6 (4)
BOLMI (dBu\) Date: 2013-07-02
70 — —
N B = N | Fl:L PART 15¢C
50 | CLASS B (AV)
40
30 1
20
10
Glfl.15 0.5 1 2 5 10 20 30
Frequency (MHz)

Site no. : Ho.8 Shielded Room Data no. = 2

Dis. / Ant. : ESH2-75 366 Ant. pol. : HNEUTRAL

Limit : FCC PART 15C

Env. / Ins. @ 25%C / 62% ESCS (265) Engineer : Jack Wu

EUT : CD-920

Paver Rating : 128Vac/68Hz

Test Mode : Operating

AMN. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark

(MHz) (dB) (dB) (dBpv)  (dBuv)  (dBuv)  (dB)

1 8.172 8.1la e.8d 35.56 35.79 54.81 19.11 Average
2 @.173  e.1e o.e4 50.84 50.18 64.81 14.83 QP
3 8.227 8.1 .81 26.59 20.73 52.57 25.84 Average
4 9.227 0.1 o.ed4 39.73 39.87 62.57 22.786 QP
5 9.817 ©.18 0.05 18.57 18.80 d6.08 27.20  Average
6 8.817 ©.18 8.8 33.45 33.68 56.80 22.32 QP
7 2.809 ©.20 0.1 21.78 22.08 46.00 23.92  Average
8 2.889 8.20 0.108 33.71 34.01 S56.88 21.99 QP
9 7.368 8©.27 e.17 21.27 21.71 58.80 28.29 Average
18 7.368  9.27 0.17 33.186 33.54 60.80 26.46 QP
11 22.188 ©.58 ©.26 21.99 22.66 5e.88 27.34  Average
12 22.186 8.5 ©.26 27.78 28.54 60.08 31.46 QP

Remarks: 1. Emission Lewvel= AMH Factor + Cable Loss + Reading.
2. If the average limit is met when useing a quasi-peak detector,
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.

AUDIX Technology Corporation  Report No. EM-F1020466
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AUDI¥ TECHHOLOGY Corp. EMC Department
l DIX Ho.53-11, Dingfu, Linkou Dist.,Hew Taipei City
24442, Taiwan R.O.C.

Tel :4+886-2-26092133 Fax:+886-2-26099303
Email :emc@@audixtech. com

Data: 1 File: D:test datalREPORT2013'C1M1306XXXWC 1M 130624 3-C-D.EM6 (4)
BOLMI (dBu\) Date: 2013-07-02
70
GOR\—\__ | FCC PART 15C
50 | CLASS B (AV)
40
30
20
10
Glfl.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site no. : Ho.8 Shielded Room Data no. : 1
Dis. / Ant. : ESH2-75 366 Ant. pol. : LINE
Limit : FCC PART 15C
Env. / Ins. @ 25%C / 62% ESCS (265) Engineer : Jack Wu
EUT : CD-920
Paver Rating : 128Vac/68Hz
Test Mode : Operating
AMN. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark

(MHz) (dB) (dB) (dBpv)  (dBuv)  (dBuv)  (dB)

1 8.178 9.18 o©.8d 48.54 40.68 54.94 14.26  Average
2 a.176¢ e.1e e.ed 58.33 50.47 64.94 14.47 QP
3 8.229 8.18 e.84 25.23  25.37 52.48 27.11 Average
4 9.229 0.1 0.4 37.90 35.¢4 62.48 24.44 QP
5 8.675 9.16 o.84 17.84 17.24 .08 28.76  Average
6 8.6/ ©.16 ©.8d 29.34 29.54 56.80 26.46 QP
7 1.153 ©.20 @.86 17.53 17.79 46.00 28.21  Average
8 1.153 ©.20 08.06 38.26 38.52 56.88 25.48 QP
9 7.6e87 ©.27 e.17 25.83 25.47 5e.80  24.53  Average
18 7.687 ©.27 @.17 35.55 35.99 60.00 24.81 QP
11 9.451 8.29 ©.19 22.48 22.9 S5e.88  27.84  Average
12 9.451 ©.29 @.19 38.74 31.22 60.08 28.78 QP

Remarks: 1. Emission Lewvel= AMH Factor + Cable Loss + Reading.
2. If the average limit is met when useing a quasi-peak detector,
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.

AUDIX Technology Corporation  Report No. EM-F1020466
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AUDI¥ TECHHOLOGY Corp. EMC Department
l DIX Ho.53-11, Dingfu, Linkou Dist.,Hew Taipei City
24442, Taiwan R.O.C.

Tel :4+886-2-26092133 Fax:+886-2-26099303
Email :emc@@audixtech. com

Data: 4 File: D:test datalREPORT2013C 1M 1306XXX'C 1M1306243-C-D.EM6 (4)
BOLMI (dBu\) Date: 2013-07-02
70

~ | | FCC PART 15C

60 ' CLASS B (AV)
[

] e A | *

40
30
20 ]
10
Glfl.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site no. : Ho.8 Shielded Room Data no. : 4
Dis. / Ant. : ESH2-75 366 Ant. pol. : HNEUTRAL
Limit : FCC PART 15C
Env. / Ins. @ 25%C / 62% ESCS (265) Engineer : Jack Wu
EUT : CD-920
Paver Rating : 128Vac/68Hz
Test Mode : Charge
AMN. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark

(MHz) (dB) (dB) (dBpv)  (dBuv)  (dBuv)  (dB)

1 8.182 ©.18 e.8d 16.83 16.97 54.33 37.36  Average
2 9.182 ©.18 ©.e1 38.57 38.71 64.33 25.e2 QP
3 8.375 8.18 e.84 22,69 22.83 48.39 25.56  Average
4 9.375 ©.186 o.e4 34.94 35.08 58.39 23.31 QP
5 8.497 8.12 .84 21.94 22.10 A6.85 23.95  Average
6 9.497 8.12 ©.8d 36.46 36.62 56.85 19.43 QP
7 9.665 ©.15 ©.8d4 14.68 14.87 46.00 31.13  Average
8 @.e65 8.15 e.84 29.85 29.294 56.88 26.76 QP
9 8.958 ©9.19 ©.e5 13.44 13.68 d6.08 32.32  Average
18 8.958 ©.19 8.8 27.23 27.47 56.80 28.53 QP
11 6.252 8.25 8.15 18.91 11.31 58.88 3B.69  Average
12 6.252 ©.25 @.15 25.47 25.87 60.08 34.13 QP

Remarks: 1. Emission Lewvel= AMH Factor + Cable Loss + Reading.
2. If the average limit is met when useing a quasi-peak detector,
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.

AUDIX Technology Corporation  Report No. EM-F1020466
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AUDI¥ TECHHOLOGY Corp. EMC Department

A U D I X Ho.53-11, Dingfu, Linkou Dist.,Hew Taipei City
24442, Taiwan R.0O.C.
Tel :+886-2-26@92133 Fax:+386-2-26099303
Email :emc@@audixtech. com

Data: 3 File: D:test datalREPORT2013'C1M1306XXXWC 1M 130624 3-C-D.EM6 (4)
BOLMI (dBu\v) Date: 2013-07-02
70 - e
N B = N | Fl:L PART 15¢C
50\_\**—-&*_ | CLASS B (AV)
40
30
20 {
10
Gl?l.15 0.5 1 2 5 10 20 30
Frequency (MHz)

Site no. : Ho.8 Shielded Room Data no. : 3

Dis. / Ant. : ESH2-75 366 Ant. pol. : LINE

Limit : FCC PART 15C

Env. / Ins. @ 25%C / 62% ESCS (265) Engineer : Jack Wu

EUT : CD-920

Paver Rating : 128Vac/68Hz

Test Mode : Charge

AMN. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark

(MHz) (dB) (dB) (dBpv)  (dBuv)  (dBuv)  (dB)

1 8.1932 8.18 e.8d 27.81 27.95 53.89 25.94  Average
2 9.193 e.1e e.e4 41.87 42.01 63.89 21.88 QP
3 @.266 8.18 .81 19.79 19.93 51.25 31.32  Average
4 9.260 ©.106 0.4 30.38 30.52 61.25 38.73 QP
5 8.499 8.12 e.8d 23.91 24.07 6.1 21.94  Average
6 9.499 8.12 ©.8d 36.98 37.14 56.81 18.87 QP
7 9.755 ©.17 e.e4 21.84 21.25 46.00 24.75  Average
8 @8.755 8.17 .84 3l.e3 31.21 S56.88 24.76 QP
9 1.289 ©.20 8.6 15.19 15.45 46.08  38.55  Average
18 1.289 ©.20 0.06 23.31 23.57 56.80 32.43 QP
11 6.285 8.25 @.15 11.88 11.48 58.88 3B.52 Average
12 6.285 ©.25 @.15 25.37 25.77 60.08 34.23 QP

Remarks: 1. Emission Lewvel= AMH Factor + Cable Loss + Reading.
2. If the average limit is met when useing a quasi-peak detector,
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.

AUDIX Technology Corporation  Report No. EM-F1020466



3. RADIATED EMISSION MEASUREMENT

3.1. Test Equipment

FCC ID: U6OCA012

The following test equipment was used during the radiated emission

measurement:

Page 16 of 71

3.1.1. For Frequency Range 30MHz~1000MHz (at Semi-Anechoic Chamber)

Item Type Manufacturer | Model No. Serial No. | Last Cal. | Next Cal.
1. |Spectrum Analyzer Agilent E4446A  |US44300366|Aug. 08, 12’ |Aug. 06, 13’
2. |Test Receiver R&S ESCS30 100338 | Jul. 01, 13’ | Jun. 30, 14’
3. |Amplifier HP 8447D 2944A06305| Feb. 29, 13’ | Feb. 28, 14’
4. |Biconical Antenna CHASE VBAG6106A 1264 Mar. 02, 13° |Mar. 04, 14’
> ii%eii;wdlc Schwarzbeck UHAIfQIOS_ 0810 Mar. 02, 13’ |Mar. 04, 14’

3.1.2. For Frequency Above 1GHz (at Semi-Anechoic Chamber)

Item Type Manufacturer| Model No. | Serial No. | LastCal. | Next Cal.
1. | Spectrum Analyzer |  Agilent E4446A  |US44300366|Aug. 07, 12’ |Aug. 06, 13’
2. |Test Receiver R&S ESCS30 100338 | Jul. 01, 13’ | Jun. 30, 14’
3. |Pre-Amplifier HP 8449B 3008A02678| Mar. 08, 13’|Mar. 07, 14’
. %'i‘l‘t(;’rHZ Noteh K&L 71;;?31 8 '52_‘(‘)‘(‘)1' 1 Jun. 13,137 | Jun. 12, 14°
5. ;‘.5 G High Pass Microware | p35018G1 | 484796 | Jun. 13, 13" | Jun. 12, 14°

ilter Circuits
6. |Horn Antenna EMCO 3115 9112-3775 |May 07, 13’ |May 06, 14’
7. |Horn Antenna EMCO 3116 2653 Oct. 15,127 | Oct. 14, 13’

AUDIX Technology Corporation

Report No. EM-F1020466




3.2. Test Setup

FCC ID: U6OCA012
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3.2.1. Block Diagram of connection between EUT and simulators

(TX Mode)

B . FERRITE CORE
*: EUT

AC POWER
SOURCE

(Charge Mode)

*ELECTRONIC DICTIONARY
SD CARD

*USB CABLE

NOTEBOOK PC

POWER SOCKET

AC POWER

SOURCE

Bl . FERRITE CORE

* I EUT

*ELECTRONIC DICTIONARY
SD CARD

o

*USB CABLE

: SWITCHING POWER SUPPLY
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3.2.2. Semi-Anechoic Chamber (3m) Setup Diagram for 30-1000MHz
ANTENNA TOWER

— ANTENNA ELEVATION VARIES FROM 1m TO 4m

3 METERS EUT
0.8m
TURN TABLE
GROUND PLANE
— TEST EQUIPMENT

3.2.3. Semi-Anechoic Chamber (3m) Setup Diagram for above 1GHz

ANTENNA TOWER

[Iil ANTENNA ELEVATION VARIES FROM 1m TO 4m

EUT

3m

0.8 m

TURN TABLE

GROUND PLANE

— TEST EQUIPMENT
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3.3. Radiated Emission Limits (§15.209, RSS-210 §2.7/Table 2)

FREQUENCY DISTANCE FIELD STRENGTHS LIMITS
MHz Meters uV/m dBuV/m

30 ~ 88 3 100 40.0

88 ~216 3 150 43.5

216 ~ 960 3 200 46.0

Above 960 3 500 54.0
Above 1000 3 74.0 dBuV/m (Peak)

54.0 dBuV/m (Average)

Remark (1) Emission level (dBuV/m) =20 log Emission level (uV/m)

(2) The tighter limit applies at the edge between two frequency bands.

(3) Distance refers to the distance in meters between the measuring
instrument antenna and the closed point of any part of the device
or system.

(4) The limits in this table are based on CFR 47 Part 15.205(a)(b) and
Part 15.209 (a).

(5) The over 1GHz limit, FCC limit is used based on CFR 47 Part

15.35(b) and Part 15.205(b) & Part 15.209(¢e) and Part 15.207(c).

3.4. Operating Condition of EUT

3.4.1.

3.4.2.

3.4.3.

3.44.

3.4.5.

The Electronic Dictionary (EUT) can be operated with battery (DC 3.7V),
USB port (DC 5V) or switching power supply (120Vac transfer to DC
5V), after pre-scanning stand(x), lie(y) and side(z) axes that x axis is the
worst axis. We do TX test in stand configuration and associated with
USB to connect to notebook, and associated with switching supply for
charge mode.

Charge mode: The Electronic Dictionary (EUT) charging with Switching
Power Supply via the USB cable.

TX Mode: The test program “adb.exe” was used to enable the EUT to
transmit data at different channel frequency individually.

The EUT supports 802.11b/g/n-HT20/n-HT40 modes, we performed
pre-scan high, middle, low channels for each mode for spurious emission
and listed the worst channel of each mode in test report.

The worst channel of each mode as following:

Mode| Type of Network Channel
1. 802.11b CH1
2. 802.11¢g CH1
3. 802.11n-HT20 CH6
4 802.11n-HT40 CHO

AUDIX Technology Corporation  Report No. EM-F1020466
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3.5. Test Procedure

The EUT and its simulators were placed on a turn table which was 0.8 meter
above the ground. The turn table rotated 360 degrees to determine the position
of the maximum emission level. EUT was set 3 meters away from the
receiving antenna which was mounted on an antenna tower. The antenna
moved up and down between 1 to 4 meters to find out the maximum emission
level. Broadband antenna such as calibrated biconical and log-periodical
antenna or horn antenna were used as a receiving antenna. Both horizontal and
vertical polarization of the antenna were set on measurement. In order to find the
maximum emission, all of the interface cables were manipulated according to
ANSI C63.4-2003 regulation.

The bandwidth of the R&S Test Receiver was set at 120kHz. (For 30MHz to
1000MHz)

The resolution bandwidth and video bandwidth of test spectrum analyzer is
IMHz for peak detection (PK) at frequency above 1GHz.

The resolution bandwidth of test spectrum analyzer is IMHz and the video
bandwidth is 10Hz for average detection (AV) at frequency above 1GHz.

The frequency range from 30MHz to 25GHz (Up to 10™ harmonics from
fundamental frequency) was checked. 30MHz to 1000MHz was measured with
Quasi-Peak detector.

Pursuant to ANSI C63.4 8.3.1.2, when peak value complies with the average
limit, we didn’t perform measurement in average detector.

AUDIX Technology Corporation  Report No. EM-F1020466



3.6. Test Results

PASSED.

FCC ID: U6OCA012

(All emissions not reported for there is no emission be found.)

For Frequency Range 30MHz~1000MHz:

The EUT with following test modes was performed during this section testing
and all the test results are listed in section 3.6.1.

EUT: Electronic Dictionary

Test Date: Jul. 05, 2013

Temperature: 26

M/N: CD-920

Humidity: 61%

Page 21 of 71

Reference Test Data No.

No. Test Volt T Ch, 1|F Test Mod
0 est Voltage ype annel | Frequency ‘Test Mode— ~ 1 _ .
AC 120V/60Hz
1 (Via Switching - - - Charge #2 #1
Power Supply)
2 802.11b CH 11 |2462MHz #12 #11
3 DC 5V 802.11g CH 11 |2462MHz . #12 #11
. Transmit
4 (ViaNB)  [802.11n-HT20| CH 11 |2462MHz #12 #11
5 802.11n-HT40| CH9 |2452MHz # 14 #13
* Above all final readings were measured with Quasi-Peak detector.
For Frequency above 1GHz:
Remark The emissions (up to 25GHz) not reported are too low to be measured.
For Restricted Bands:
The EUT was tested in restricted bands and all the test results are listed in
section 3.6.2. (The restricted bands defined in part 15.205(a))
N Test Volt T ch |E e Reference Test Data No.
0. est Voltage €
& P annel| rrequency) test Mode Horizontal | Vertical
1 CH6 |[2412MHz #3,#4 #1,#2
802.11b
2 CH 11 |2462MHz #7,#8 #5,#6
3 CH6 |[2412MHz #3,#4 #1,#2
802.11g
4 DC 5V CH 11 |2462MHz | #7,#8 #5,#6
Via NB Transmit
5 (ViaNB) CH6 |2412MHz 43,44 | #1,#2
802.11n-HT20
6 CH 11 |2462MHz #7,#8 #5,#6
7 CH2 |2422MHz #3,#4 #H1,#2
802.11n-HT40
8 CHY9 |2452MHz #7,#8 #5,#6

AUDIX Technology Corporation
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Charge
Site no.
Di=. / Ant.
Limit
Env. / Ins.
EOT
Fower Rating

Te=zt Mode

Freq.
(MH=)

FCC ID: U6OCA012
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3.6.1. For 30-1000MHz Frequency Range Measurement Results

L/C Chamber
3m
FOC BART-15C

VBAG10GRA/UHATLPS1 080

F4d4dpn 26C /61%

Eeading
(dBuv)

Data no.

2
HCORTIACNTAT

Wenbin_yang

Margin Remark
(dE)

252 .87
T10.54
974.78

CD—520

AC1Z20WV

CHARGE

Ant. Cakbhle

Factor Loss

(dB/m) (dB)
0 Zo.24 3.50
0 23.54 6.5l
0 Z6.32 T.70

int. pol.
Emission
Level Limits
(dBpV/m) (dBuvV/m)
26.58 46.00
26.26 46.00
31.83 34.00

19.42 QP
15.74 QP
22.17 QP

Eemarks:

1. Emission Level= Antenna Factor + Cable Los= + Reading.

2. The emi=ssion levels that are 20dE below the official
limit are not reported.
Site no. : A/C Chamber Data no. : 1
Dis. / Bnt. : 3m  VBAGLOGA/UHATLPS108R ant. pol. : VERTICAL
Limit : FCC PART-15C
Env. / Ins. : E4446n 26T /61% Wenbin yang
EOT : CD-920
Power Rating : AC120V
Test Mode : CHARGE
ant. Cable Emi==zion
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz)  (dB/m) (dB) (dBpv)  (dBuV/m) (dBpv/m) (dB)
1 2%7.720 26.68 3.%8 20.9% 25.53 46.00 20.05 QP
2 T04.150 23.56 6.60 24.03 26.80 45.00 12.20 QP
3 Sg2.170 26.54 T.60 232.77 31.11 54.00 22.8% gpP

Eemarks:
2.

1. Emission Level= Antenna Factor + Cable Los= + Reading.

The emi=sion levels that are 20dB below the official
limit are not reported.

AUDIX Technology Corporation
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802.11b , Transmit, Frequency: 2462MHz
Site no. : L/C Chamber Data no. @ 12
Dis. / Bnt. : 3m  VBAGLOGA/UHALPS108R &nt. pol. : HORIZONTAL
Limit : FCC PART-13C
Env. / In=s. : E4446L 26C/6l% Wenbin yang
EOT : CD-920
Power Rating : DCSV
Test Mode : TX2462 b
ant. Cable Emi==zion
Freq. Factor Loss Reading Level Limits Margin BRemark
(MHz)  (dB/m) (dB) (dBpV)  (dBuV/m) (dBpV/m) (dB)
1 218.180 21.9591 3.20 2.55 28.66 45.00 17.34 QP
2 >04.330 15.02 6.62 5.33 30.97 45.00 15.02 QP
3 T45.860 22.51 6.65 1.50 31.06 46.00 14.94 QP
4 g20.250 24.73 7.10 -0.17 21.68 46.00 14.32 QP

FEemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.

Site no. : A/C Chamber Data no. : 11
Di=. / BAnt. : 3m  VBAE1OGA/UHALPS108A Znt. pol. : VERTICAL
Limit : FCC PART-13C
Env. / Ins. : E4446L 26T /61% Wenbin_yang
EOT : CD—-S5Z20
Power Rating : DCSV
Test Mode : TH2462 b
ant. cCable Emission
Freqg. Factor Loss Reading Level Limits Margin Remark
(MEz)  (dB/m) (dB) (dBpV)  (dBpv/m) (dBuvV/m) (dEB)
1 207.510 21.488 3.12 G.44 31.43 43.50 12.07 QP
2 333.800 15.40 &.80 2.53 259.13 45.00 16.87 QP
3 627.360 23.32 6.30 -0.14 2%.68 46.00 16.32 QF
4 555.260 26.28 T.60 -2.87 31.11 45.00 14.8% QP

Eemarks: 1. Emis=zion Level= Antenna Factor + Cable Lo=zs + Reading.
2. The emiss=sion lewvels that are 20dE below the official

AUDIX Technology Corporation  Report No. EM-F1020466
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802.11g, Transmit, Frequency: 2462MHz
Site no. : B/C Chamber Data no. : 12
Dis. / Bnt. : 3m VBLGE106L/UHLTP3108L Znt. pol. : HORIZONTAL
Limit : FCC PRART-15C
Env. / Ins. : E4446L 267 /61% Wenbin yang
EOT : CD-920
Power Rating : DCSV
Test Mode : TH2462 g
Znt. Cable Emi=s=ion
Fred. Factor Los= Reading Level Limits Margin Remark
(MEz)  (dB/m) (dB) (dBupv)  (dBuV/m) (dBpv/m) (dE)
1 192.560 Z1.66 3.00 3.60 30.26 43.50 13.24 QP
2 434.%30 18.80 6.20 2.01 27.00 45.00 12.00 QP
2 645.830 2Z1.50 6.20 -0.3232 27.46 45.00 13.54 QP
4 830.250 24.75 7.10 -0.61 31.23 45.00 14.77 QP

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission lewvels that are 20dB below the official
limit are not reported.

Site no. : B/C Chamber Data no. : 11
Di=. / Bnt. : 3m  VBAG1OGL/UHALP3108Z &Ant. pol. : VERTICAL
Limit : FCC PART-15C
Env. / In=s. : E4446R 267C/61% Wenbin yang
EOT : CD-920
Power Rating : DCS5V
Test Mode : TH2462 g
Znt. Cabkle Emi=zsion
Fredq. Factor Loss Eeading Level Limits Margin Eemark

(MHz) (dB/m) (dB) (dBuv) (dBuV/m) (dBpv/m) (dB)

1 165.800 20.%93 2.70 3.44 27.07 43.320 16.432 QP
2 483.%60 18.84 6.14 3.71 28.6%9 46.00 17.31 QP
3 6%7.360 23.32 &.50 0.66 30.48 46.00 12.52 QP
4 S61.200 26.50 T.60 -—-3.42 30.68 54.00 23.32 QP

Femarks: 1. Emission Level= Antenna Factor + Cakble Loss + Reading.
2. The emission lewvels that are 20dE below the official
limit are not reported.

AUDIX Technology Corporation  Report No. EM-F1020466
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802.11n-HT20, Transmit, Frequency: 2462MHz
Site no. : B/C Chamber Data no. : 12
Di=. / Ant. : 3m  VBLAELOEA/UHRTLPS108R &Znt. pol. : HORIZONTAL
Limit : FCC PART-15C
Env. / Ins. : E4446% 267 /61% Wenbin yang
EOT : CD-520
Power Rating : DOSV
Test Mode : TX2462 n20
Znt. cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{MH=z) {(dB/m) (dB) {dBpv) (dBpv/m) (dBpV/m) (dB)
1 122.%60 21.66 3.00 3.53 28.58 43.30 14.22 QP
2 504,330 15.02 G.62 5.23 20.87 45.00 15.12 @gP
2 697.360 23.32 6.30 4.21 24.03 45.00 11.97 QP
4 g28.310 24.62 7.10 3.61 33.33 45.00 10.67 QP

Eemark=s: 1. Emi=s=sion Level= Lntenna Factor + Cable Lo=z=s + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.

Site no. : L/C Chamber Data no. : 11
Dis. / Ant. : 3m VBAG106A/UHALP9108R Ant. pol. : VERTICAL
Limit : FCC PRET-15C
Env. / Ins. : E4446L 26°C/61% Wenbin yang
EOT : CD-520
Power Rating : DCSV
Test Mode : TH2462 n20
Znt. Cable Emi==zion
Fredq. Factor Loss Reading Level Limits Margin Remark
(MHz)  (dB/m) (dB) (dBuV)  (dBpV/m) (dBpV/m) (dB)
1 166770 20.%96 2.70 2.80 26.46 43.50 17.04 QP
2 415.090 16.95 S.10 2.02 24,11 46.00 21.8% gP
3 697.360 23,32 6.50 0.02 25.84 46.00 16.16 QP
4 828.3210 24.62 7.10 1.38 23.10 46.00 12.%0 QP

Eemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emi=z=zion lewvel=s that are 20dE below the official
limit are not reported.
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802.11n-HT40, Transmit, Frequency: 2452MHz
Site no. : A/C Chamber Data no. : 14
Di=s. / Bnt. : 3m VBLE10BL/UHLATLPS108L ant. pol. : HORIZONTAL
Limit : FCC PART-15C
Env. / Ins. : E4446n 26T /61% Wenbin yang
EOT : CD-920
FPower Rating : DCSV
Test Mode : T¥2452 n4dD
Znt. Cable Emi==zion
Freq. Factor Loss Reading Level Limits Margin Remark
{MH=z) {dBE/m) (dB) (dBuv) (dBpv/m) (dBuvV/m) (dB)
1 275.410 25.25 3.70 3.57 32.52 46.00 13.48 gF
2 331.860 15.23 6.80 1.33 27.35 45.00 18.65 QP
3 563.140 26.63 T.80 -3.10 31.13 S4.00 22.87 gqE

Eemarks: 1. Emission Level= ZAntenna Factor + Cable Loss + Reading.
2. The emi=ssion levels that are 20dE below the official
limit are not reported.

Site no. : L/C Chamber Data no. : 13
Di=. / Ant. : 3m  VBAGLOGA/UHALPS108A Znt. pol. : VERTICAL
Limit : FCC BART-15C
Env. / In=s. : E4446h 26C/61% Wenbin yang
EOT : CD-920
Power Rating : DC5SV
Test Mode : pxo45z n4l
int. Cable Emis=zion
Fredg. Factor Lo== EReading Level Limit=z Margin Eemark
(MH=z) {(dB/m) (dB) ({dBuvV) (dBpV/m) (dBpV/m) (dB)
1 166.770 20.56 2.70 2.51 26.17 43.50 17.32 QP
2 >04.330 15.02 6.62 2.60 28.24 46.00 17.76 QF
2 863.230 26.09 7.20 -4.1& 29.13 45.00 16.87 QP

BEemark=: 1. Emission Level= Zntenna Factor + Cable Lozs + Reading.
2. The emiss=sion lewvels that are 20dE below the official
limit are not reported.
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3.6.2. Restricted Bands Measurement Results

Date of Test : Jul. 05, 2013 Temperature: 26

EUT: Electronic Dictionary Humidity: 61

Test Mode: 802.11b, Transmit, Channel: 01, Frequency: 2412MHz

Data: 3 il Colsers'wenbin_yang DeskiopiC 1M1 306 243 OUT OF BANDFOCROFBER (3
. Ll [dBw\m) !

1
£
0 5 FEiTe T35, T 06, FZE
Fregquancy (ML)
Jite me. i AST Chambern Data na. & 2
Dis. F AmE. ¢ 3m 3118 (492T) Amt. pal. @ HORIZONTAL
Limin : FOS PART-152 (1a-PE)
Env. / Ina. : E4446R ZE'CT/EL% Wenbin_yang
BT : ED=920
Fower Rating : DOV
Teat Heode P THE4AZ
Ant. ©Table Emispicon
Frag. Factor Loss Reading Laval Limits Margin Femark
{MHE} {dBSm) (4B (ABuY) {dBuv a)  (dBuY [}

1 I340.840 28.36 6.328 38.76 39,13 74,00  14.87
2 290,000 20.47  £.24 37.50 50.12 74,00 15.00 Peak
3 I411.040 20,351 .26 B0.24 LY L] T4.00 =24.04 Feak
Remarks: 1. Pmissies Level® Antenna Factar + Cakle Loss + Reading.
2. The amissisn levels thart aze 2048 Below the afficial
limic are net ceported.

Duata: 4 il CoUSersmenbn_yang DeskiopiC 11306243 OUT OF BANDFOCROFELEW 4
“rl“m'ﬂ] !
£l PEC PET 150 |

T —
Vo EEETS 235 WL, . FIE ]
Fregquancy (ML)
Jite me. i AST Chambern Data na. & 4
Dis. / Ank. r im 3118 (492T) Amt. pal. @ HORIZONTAL
Limin : PO PART-182 (La-AV)
Eav. [ Ina. : E4446& 2E'C/6LY Werbin_yang
BT : ED=920
Powsr Rating : DOV
Teat Heode P THE4AZ
Ant. ©Table Emispicon
Frag. Factor Less Reading Lavel Limits Margin Femark

{MHE} {dBSm) (4B (ABuY) {dBuv/ia) (dBuT a) (d48)
1 I372.880 28.43 6.31 48.81 49,39 54 .00 4.7L Average
2 2390.000  20.47  £.24 40.02 45,36 54.00 4.84 Average
1 2411.040 20,352 .26 35,23 5,03 54,00 =41.83 Average
Remarks: 1. Pmissies Level® Antenna Factar + Cakle Loss + Reading.
2. The amissisn levels thart aze 2048 Below the afficial
limic are net ceported.
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Jul. 05, 2013 Temperature: 26

EUT:

Electronic Dictionary

Humidity: 61

Test Mode:

802.11b, Transmit, Channel: 01, Frequency: 2412MHz

Data: 1

[Pl Coligerswanbin_yang DeskiopC 1M J06243 DUT OF BANDWFCCRAOFELEM [3)

Lizvel (5 Im)

wr

AT,

é.' P 1 i’;'lE--Pﬁ'l
V2L

iy

il M. 358 2383 TADE. k]
Frequaney (U1
Jite mo. i AST Chambern Daca @ma. & 1
Bis. / RAak. s 3= 3115(4927) Rat. pal. VERTICAL
Limit s FOr BART-15C (1G=PK)
Env. / Ine. ;i E4446A 2€'C/F61% Wenbin_yang
BT ¢ oB-920
Powar Rating : DOSV
TEat Hode P THESLZ
Ant. Cable Emission
Freg Factor Less Reading Level L s Margin Pemark
{mMz} (dnsml (Enh [dBpv (dip¥ra)] (dipTra)  (dn)
1 Z36l.480 28.40 .30 Z23.79 B.49 T4.00 15.5L Peak
2 231%0.000 30.47 £.34 212.040 SE.01 T4.00 7.1 Faak
3} Z411.040 28.3531 E.36 &7.36 102.23 -0 Z8.23 Feak

Ramarks: 1. Emission Leaval= Antsnna Factor & Sskls Loss + Resding.
2. The emissisn levels that are 20dB below the offisial
it are not repareed.
Daia: 2 [Pl Colsers wenben _yang DeskiogiC 1M1 J06 240 OUT OF BANDWFCCRAOFELER [3)
Lwed (dE5evm)
wr
AT
I %,
f \.II,
[ \
f |
EL] N e paurasc (RS
3 - — o
uﬂil:l M. 358 2383, TADE. k]
Frequaney (U1
Jite mo. i AST Chambern Daca @na. & &
Bis. / RAak. s 3= 3115(4927) Rat. pal. VERTICAL
Limit Foo BRRT=15C (1G=8V)
Env. / Ine. ;i E4446A 2€'C/F61% Wenbin_yang
BT ¢ oB-920
Powar Rating : DOSV
TEat Hode P THESLZ
Ant. Cable Emission
Freg Factor Less Reading Level Limies mMargin Pemark
{mMz} (dnsml (Enh [dBpv (dip¥ra)] (dipTra)  (dn)
1 2372.880 28.43 .31 49.03 49,51 S4.00 4.4% Average
2 231%0.000 30.47 £.34 40.99 45.52 54.00 £.40 Averags
3} Z411.040 28.3531 B.36 MR.5E ¥%.15 4.00 §3.153 Average

Remarks:

2.

1. Emimnion Lavel= Antenns Factsr * Ssbls Loms + Reading.

emissisn levels that are 2068 kelow the offisial
it are pot ceporeed.
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Date of Test : Jul. 05, 2013 Temperature: 26

EUT: Electronic Dictionary Humidity: 61

Test Mode: 802.11b , Transmit, Channel: 11, Frequency: 2462MHz

Data: 7 [Pl Colsers wenben _yang DeskiogiC 1M1 J06 240 OUT OF BANDWFCCRAOFELER [3)
Liwed (dBe’vm)
wr
1
i 1Y FCC FRRT 150 [1GPR
P I 3 LEL]
1
55 e ._ru'l | T T S 3 o b
1]
430 el
Jite mo. i 7
Bis. / RAak. HORTZONTAL
Limit (1E=FE}
Env. / Ine. ;i E4446A 2€'C/F61% Wenbin_yang
BT ¢ oB-920
Powar Rating : DOSV
TEat Hode P THESGE
Ant. Cable Emission
Freg Factor Less Reading Level L s Margin Pemark

{MHz} (dh/m) (EBF  [dBpv) {dhp¥ra) (dipTra) (4B)

460,900 2B.62 E.42 24.79 55.55 T4.00 -21.5%% Peak

1
2 2403.508 20.6€4 £.45 E7.41 50.23 T4.00 15.77 FPaak
} z31 00 2 L E.43 SB.47 3%.41 <00 14.5% Feak

Ramarks: 1. Emission Leaval= Antsnna Factor & Sskls Loss + Resding.
2. The emissisn levels that are 20dB below the offisial
limit are not cepazted.

Data: § Fibe: Coliserswenbin_yang Deskiop'C 1M1 30624 GUT OF EANDWFCCBOFELEM [3)
Lwed (dBem)
wr
1
Il d
Fl I,
/ y
i 1
[ |
58 ! i PEE BPART 150 (1680
— Lol —
uzm 450, 4T 2450, el 530
Frequaney (U1
Jite mo. AfT Chazben Daca @na. & @
Bis. / RAak. 3= 3115(4927) Rat. pal. : HORIZONTAL
Limit Foo BRRT=15C (1G=8V)
Env. / Ine. ;i E4446A 2€'C/F61% Wenbin_yang
BT ¢ oB-920
Powar Rating : DOSV
TEat Hode P THESGE
Ant. Cable Emission
Freg Factor Less Readl Level Limies mMargin Pemark

<)
{MHz} (dh/m) (EBF  [dBpv) {dhp¥ra) (dipTra) (4B)

1 Z461l.200 28.62 E.42 31.39 52.1% 54.00 -39.1% Avezage
2 2403.508 20.6€4 £.45 40.7% 40,58 54.00 .44 Averags
3} Z5316.200 2B8.76 E.43 &8.% iy.8% 34.00 §.1% Average

Ramarks: 1. Emission Leaval= Antsnna Factor & Sskls Loss + Resding.
2. The emissisn levels that are 20dB below the offisial
limit are not cepazted.

AUDIX Technology Corporation  Report No. EM-F1020466



Date of Test :

FCC ID: U60OCA012
Page 30 of 71

26

Jul. 05, 2013 Temperature:

EUT:

Electronic Dictionary Humidity: 61

Test Mode:

802.11b , Transmit, Channel: 11, Frequency: 2462MHz

Data: 5 [Pl Colsers wenben _yang DeskiogiC 1M1 J06 240 OUT OF BANDWFCCRAOFELER [3)
Lwed (d5em)
wr
1
.'IlI k'. FCC FRRT 150 [1GPR
1 T T L=1c]
- ]
[1] ST i | l""\-m TWM”HJ
uzm 450, 4T 2450, el 530
Frequaney (U1
Jite mo. AfT Chazben Daca na. & &
Bis. / RAak. 3= pal. VERTICAL
Limit - [1E=PE}
Env. / Ine. ;i E4446A 2€'C/F61% Wenbin_yang
BT ¢ oB-920
Powar Rating : DESV
TEat Hode P THESGE
Ant. Cable Emission
Freg Factor Less Reading Level L s Margin Pemark
{MHz} (dh/m) (EBF  [dBpv) {dhp¥ra) (dipTra) (4B)
1 Z460.900 28.62 .42 9B.53 95.28 T4.00 -25.28 FPeak
2 2403.500 230.66 £.45 E£.74 57.5§ T4.00 16.44 Faak
3 Z4853.%00 ZB.66 E.43 SB.%6 31 ] -0 14.2% Feak
Ramarks: 1. Emission Leaval= Antsnna Factor & Sskls Loss + Resding.
2. The emissisn levels that are 20dB below the offisial
limit are not cepazted.
Data: & [Pl Colsers wenben _yang DeskiogiC 1M1 J06 240 OUT OF BANDWFCCRAOFELER [3)
Lwed (A5 m)
wr
1
Y
)
| \-Ill
54 { PET PART.ASC (1640
= P
I o i
uzm 450, 4T 2450, el 530
Frequaney (U1
Jite mo. AfT Chazben Daca @na. & @
Bis. / RAak. 3= 3115(4927) Rat. pal. VERTICAL
Limit PO BART=15C [L&=RV)
Env. / Ine. ;i E4446A 2€'C/F61% Wenbin_yang
BT ¢ oB-920
Powar Rating : DESV
TEat Hode P THESGE
Ant. Cable Emission
Freg Factor Less Reading Level Limies mMargin Pemark
{MHz} (dh/m) (EBF  [dBpv) {dhp¥ra) (dipTra) (4B)
1 Z461.200 28.62 .42 94.190 94.8% 54.00 -40.8% Avezage
2 2403.500 230.66 £.45 4&0.02 40,64 54.00 £.3& Avsrags
3 2333 %0 Za.81 E.30 &B0.04 43.85 4.00 §.13 Average
Ramarks: 1. Emission Leaval= Antsnna Factor & Sskls Loss + Resding.
2. The emissisn levels that are 20dB below the offisial

limit are mot

reparted.

AUDIX Technology Corporation

Report No. EM-F1020466



Date of Test :

FCC ID: U60OCA012
Page 31 of 71

Jul. 05, 2013 Temperature: 26

EUT:

Electronic Dictionary Humidity: 61

Test Mode:

802.11g , Transmit, Channel: 01, Frequency: 2412MHz

Daia: 3 [Pl Colserswenben _yang Deskiop FODOGOFEEM [3)
Lwed (d5evm)
wr
e,
ll\-.
PO PRRT 150 [10PH)
i i
50 p e e, . PESPRERR e
I:I.'.":I-‘llil M. 358 2383, TADE. k]
Frequaney (U1
Jite mo. AfT Chazben Daca @na. & 3
Bis. / RAak. 3= pal. HORTZONTAL
Limit - (1E=FE}
Env. / Ine. ;i E4446A 2€'C/F61% Wenbin_yang
BT ¢ oB-920
Powar Rating : DOSV
TEat Hode P THESLZ
Ant. Cable Emission
Freg Factor Less Reading Level L s Margin Pemark
{mMz} (dnsml (Enh [dBpv (dip¥ra)] (dipTra)  (dn)
1 Z3B9.830 28.47 .34 ZB.48 E3.30 T4.00 10.70 Peak
2 231%0.000 30.47 £.34 I10.53 £1.35 T4.00 10.85 Faak
3 Z405.640 28.31 E.36 BB 1 =] -0 Z3.863 Feak

Ramarks: 1.

Exmission Laval= Antsnna Factor & Sskls Loss + Resding.

2. The emissisn levels that are 20dB below the offisial

limit are mot

reparted.

Duata: 4 [Pl Colserswenben _yang Deskiop FODOGOFEEM [3)
Lwed (dBevm)
wr
r"'_‘“'—-]
|I |
- s
54 o IO PARTASE (16
~ - 5L
I:I.'.":I-‘II:I M. 358 2383, TADE. k]
Frequaney (U1
Jite mo. AfT Chazben Daca @na. & 4
Bis. / RAak. 3= 3115(4927) Rat. pal. HORTZONTAL
Limit Foo BRRT=15C (1G=8V)
Env. / Ine. ;i E4446A 2€'C/F61% Wenbin_yang
BT ¢ oB-920
Powar Rating : DOSV
TEat Hode P THESLZ
Ant. Cable Emission
Freg Factor Less Reading Level Limies mMargin Pemark
{mMz} (dnsml (Enh [dBpv (dip¥ra)] (dipTra)  (dn)
1 Z3B9.320 28.47 .34 LF.64 0.45 S4.00 3.55% Awerage
2 231%0.000 30.47 £.34 1£.25 51.06 54.00 2.%4 Average
3 Z407.080 28.3531 E.36 53.38 325 4.00 §0.23 Awverags

Ramarks: 1. Emission Leaval= Antsnna Factor & Sskls Loss + Resding.
2. The emissisn levels that are 20dB below the offisial
limit are not cepazted.

AUDIX Technology Corporation  Report No. EM-F1020466



Date of Test :

EUT:

Test Mode:

FCC ID: U60OCA012
Page 32 of 71

Jul. 05,2013 Temperature: 26

Electronic Dictionary Humidity: 61

802.11g, Transmit, Channel: 01, Frequency: 2412MHz

Daia: [Pl Colserswenben _yang Deskiop FODOGOFEEM [3)
L (A5 m)
wr
3
(--mv-.-
)
.-'rr FOC PRARTHSC (15
—
55 —— oa s etk
I:I.'.":I-‘llil M. 358 2383, TADE. k]
Frequaney (U1
Jite mo. i AST Chambern Daca @ma. & 1
Bis. / RAak. s 3= 3115(4927) Rat. pal. VERTICAL
Limit s FOr BART-15C (1G=PK)
Env. / Ine. ;i E4446A 2€'C/F61% Wenbin_yang
BT ¢ oB-920
Powar Rating : DOSV
TEat Hode P THESLZ
Ant. Cable Emission
Freg Factor Less Reading Level L s Margin Pemark
{mMz} (dnsml (Enh [dBpv (dip¥ra)] (dipTra)  (dn)
1 Z3B9.830 28.47 .34 29.86 E4.68 T4.00 9.32 IPeak
2 231%0.000 30.47 £.34 310.28 £5.08 T4.00 B.51 Feak
3 Z415.240 28.3531 B. 36 T1L.O7 5. 3% -0 31.%% Feak

Ramarks: 1. Emission Leaval= Antsnna Factor & Sskls Loss + Resding.
2. The emissisn levels that are 20dB below the offisial
it are not repareed.

Daia: 2 Fibe: Coliserswenbin_yang Deskicg FOCDGOFELEM (8}
Lwed (dE5evm)
wr
58 M O PART A SE (1G]
- N P [51:7
I:I.'.":I-‘llil M. 358 2383, TADE. k]
Frequaney (U1
Jite mo. i AST Chambern Daca @na. & &
Bis. / RAak. s 3= 3115(4927) Rat. pal. VERTICAL
Limit Foo BRRT=15C (1G=8V)
Env. / Ine. ;i E4446A 2€'C/F61% Wenbin_yang
BT ¢ oB-920
Powar Rating : DOSV
TEat Hode P THESLZ
Ant. Cable Emission
Freg Factor Less Reading Level Limies mMargin Pemark
{mMz} (dnsml (Enh [dBpv (dip¥ra)] (dipTra)  (dn)
1 Z3B9.320 28.47 .34 L1F.71 .53 S4.00 3.47 Awerage
2 231%0.000 30.47 £.34 1£.43 E1.24 54.00 2.7§ Avsrags
3 Z415.840 28.3531 E.36 B£1.%13 »E. 80 .00 §Z.80 Average

Ramarks: 1. Emission Leaval= Antsnna Factor & Sskls Loss + Resding.
2. The emissisn levels that are 20dB below the offisial
it are pot ceporeed.

AUDIX Technology Corporation  Report No. EM-F1020466



Date of Test :

EUT:

Test Mode:

FCC ID: U60OCA012
Page 33 of 71

Jul. 05, 2013 Temperature: 26

Electronic Dictionary Humidity: 61

802.11g , Transmit, Channel: 11, Frequency: 2462MHz

Data: 7 Fibe: Coliserswentin_yang Deskiog FOCDGOFBLEM (8
Lavel (s Fany o F L]
wr
1
/""_\.-"""'i.
il I\'I., FCC FRRT 150 [1GPR
¥ T Tl
k]
Y ,_.n,\,.,__,....-fr' ‘-'“. 3 e N LA
uzm 450, 4T 2450, el 530
Frequanty (M)
Jite mo. AfT Chazben Daca @ma. & 7
Bis. / RAak. 3= pal. HORTZONTAL
Limit - (1E=FE}
Env. / Ine. ;i E4446A 2€'C/F61% Wenbin_yang
BT ¢ oB-920
Powar Rating : DOSV
TEat Hode P THESGE
Ant. Cable Emission
Freg Factor Less Rew Level L s Margin Pemark
{mMz} (dnsml (Enh [dBpv (dip¥ra)] (dipTra)  (dn)
1 Z457.400 28.62 .42 €€.27 1p1l.31 T4.00 -27.31 PFeak
2 2403.500 230.66 £.45 2131.33% ER.48 T4.00 15.54 Feak
3 Z305.700 2 L] E.48 25.1% E0. 36 -0 13.6% Feak

Ramarks: 1.

Exmission Laval= Antsnna Factor & Sskls Loss + Resding.

2. The emissisn levels that are 20dB below the offisial
limit are not cepazted.
Data: § Fibe: Coliserswenbin_yang Deskicg FOCDGOFELEM (8}
Lwed (dBem)
wr
i
——
/
59 l'\ PE PARTASE (1680
—— %
uzm 450, 4T 2450, el 530
Frequaney (U1
Jite mo. AfT Chazben Daca @na. & @
Bis. / RAak. 3= 3115(4927) Rat. pal. HORTZONTAL
Limit Foo BRRT=15C (1G=8V)
Env. / Ine. ;i E4446A 2€'C/F61% Wenbin_yang
BT ¢ oB-920
Powar Rating : DOSV
TEat Hode P THESGE
Ant. Cable Emission
Freg Factor Less Reading Level Limies mMargin Pemark
{mMz} (dnsml (Enh [dBpv (dip¥ra)] (dipTra)  (dn)
1 Z2457.200 28.62 .42 BFF.10 0. 14 54.00 -36.14 Avezage
2 2403.500 230.66 £.45 13.02 40.53 54.00 5.87 Averags
3 Z331.700 Za.81 B.30 13.78 i3.00 4.00 §.31 Average

Ramarks: 1.
2.

reparted.

Exmission Laval= Antsnna Factor & Sskls Loss + Resding.
The emissisn levels that are 20dE below the offieial
limic ace ast

AUDIX Technology Corporation

Report No. EM-F1020466



FCC ID: U60OCA012
Page 34 of 71

Date of Test : Jul. 05, 2013 Temperature: 26

EUT: Electronic Dictionary Humidity: 61

Test Mode: 802.11g , Transmit, Channel: 11, Frequency: 2462MHz

Data: 5 [Pl Colserswenben _yang Deskiop FODOGOFEEM [3)
()

vl
wr
1
Jllr"—vv"'—w\\
A
il AN FEE PART.1SE (159K
i e LEli]
55 ----—o--"'“-ﬂ \""Hd A W— P N ——
uzm 450, 4T 7450, el 530
Frequaney (U1
Jite mo. i AST Chambern Daca na. & &
Bis. / RAak. s 3 3115(4927) Rat. pal. : WERTICAL
Limit s FOr PART-1S5C BE}
Env. / Ine. ;i E4446A 2€'C/F61% Wenbin_yang
BT ¢ oB-920
Powar Rating : DOSV
TEat Hode P THESGE
Ant. Cable Emission
Freg Factor Less Reading Level Limies mMargin Pemark

{MHz} (dh/m) (EBF  [dBpv) {dhp¥ra) (dipTra) (4B)

1 Z4535.700 28.62 E.42 T0.E9 105.73 T4.00 -31.73 Peak
2 2403.508 20.6€4 £.45 55.1% T4.00 14.01 FPeak
3 Z4%3.z00 2B.T0 E.46 24 3%.73 T4.00 14.07 Feak

Ramarks: 1. Emission Leaval= Antsnna Factor & Sskls Loss + Resding.
2. The emissisn levels that are 20dB below the offisial
limit are not cepazted.

Data: & [Pl Colserswenben _yang Deskiop FODOGOFEEM [3)
()

Lol
wr
1
(1 B!
|’ 1
58 ___,.-/I III" PEE BART 150 (1680
— |
uzm 450, 4T 2450, el 530
Frequaney (U1
Jite mo. i AST Chambern Daca @na. & @
Bis. / RAak. s 3= 3115(4927) Rat. pal. : WERTICAL
Limit s FOr PART-1S5C
Env. / Ine. ;i E4446A 2€'C/F61% Wenbin_yang
BT ¢ oB-920
Powar Rating : DOSV
TEat Hode P THESGE
Ant. Cable Emission
Freg Factor Less Reading Level Limies mMargin Pemark
{mMz} (dnsml (Enh [dBpv (dip¥ra)] (dipTra)  (dn)
1 Z2457.200 28.62 E.42 E€l.66 9E.TL 54.00 -42.71 Avezage
2 2403.500 230.66 £.45 14.43 4%.54 54.00 4.48 Averags
3 Z4B4.5300 2ZB.66 E.43 14.26 i%.38 .00 §.62 Average

Ramarks: 1. Emission Leaval= Antsnna Factor & Sskls Loss + Resding.
2. The emissisn levels that are 20dB below the offisial
limit are not cepazted.

AUDIX Technology Corporation  Report No. EM-F1020466



FCC ID: U60OCA012
Page 35 of 71

Date of Test : Jul. 05, 2013 Temperature: 26

EUT: Electronic Dictionary Humidity: 61

Test Mode: 802.11n-HT20 , Transmit, Channel: 01, Frequency: 2412MHz

Daia: 3 [Pl Colserswenbin_yang DeskiopFODOHT2INOFBLEM (8)
()

Ll
wr
]
L
§ FOC FRETASC 11 1]
-
71 P S S A S S
I:I.'.":I-‘llil M. 358 2383, TADE. k]
Frequaney (U1
Jite mo. AfT Chazben Daca @na. & 3
Bis. / RAak. 3= pal. @ HORIZONTAL
Limit - (1E=FE}
Env. / Ine. ;i E4446A 2€'C/F61% Wenbin_yang
BT ¢ oB-920
Powar Rating : DOSV
TEat Hode P THESLZ
Ant. Cable Emission
Freg Factor Less Reading Level L s Margin Pemark
{mMz} (dnsml (Enh [dBpv (dip¥ra)] (dipTra)  (dn)
1 Z3E5.440 28.47 .34 ZE8.30 £3.11 T4.00 10.8% Preak
2 231%0.000 30.47 E.34 27.18 £1.58 T4.00 12.01 Feak

3 Z40B.640 208.31 BE.36 &3.11 1

q.18 <00 30.18 Feak

Ramarks: 1. Emission Leaval= Antsnna Factor & Sskls Loss + Resding.
2. The emissisn levels that are 20dB below the offisial
limit are not cepazted.

Duata: 4 [Pl Colserswenbin_yang DeskiopFODOHT2INOFBLEM (8)
()

Lol
wr
3
———
J %
i
59 o~ cedamn I.'H:ll}).'ﬂ
I:I.'.":I-‘llil M. 358 2383, 7406, k]
Frequaney (U1
Jite mo. AfT Chazben Daca @na. & 4
Bis. / RAak. 3= 3115(4927) Rat. pal. : HORIZONTAL
Limit Foo BRRT=15C (1G=8V)
Env. / Ine. ;i E4446A 2€'C/F61% Wenbin_yang
BT ¢ oB-920
Powar Rating : DOSV
TEat Hode P THESLZ
Ant. Cable Emission
Freg Factor Less Reading Level Limies mMargin Pemark
{mMz} (dnsml (Enh [dBpv (dip¥ra)] (dipTra)  (dn)
1 Z3E5.440 28.47 .34 LF.56 .38 S4.00 3.6 Average
2 231%0.000 30.47 £.34 1£.04 5 iT 54.00 -131 Averags
3 Z40%.240 28.3531 B.36 S3.ED .48 .00 40.4% Average

Ramarks: 1. Emission Leaval= Antsnna Factor & Sskls Loss + Resding.
2. The emissisn levels that are 20dB below the offisial
limit are not cepazted.

AUDIX Technology Corporation  Report No. EM-F1020466



Date of Test :

EUT:

Test Mode:

FCC ID: U60OCA012
Page 36 of 71

Jul. 05, 2013 Temperature: 26

Electronic Dictionary Humidity: 61

802.11n-HT20 , Transmit, Channel: 01, Frequency: 2412MHz

Data: 1 [Pl Collgerswenbin_yany DeskiopFOCOHT2IMFELENS (8)

Livel (dE
wr -
3
I,-.-u-\_-n - \
! \
o FCL PRHT-Y bll'.'l"lbm
i

BT 405, 430
Jite mo. H
Bis. / RAak. VERTICAL
Limit (1E=FE}
Env. / Ine. ;i E4446A 2€'C/F61% Wenbin_yang
BT ¢ oB-920
Powar Rating : DOSV
TEat Hode P THESLZ

Ant. Cable Emission
Freg Factor Less Reading Level L s Margin Pemark

{MHz} (dh/m) (EBF  [dBpv) {dhp¥ra) (dipTra) (4B)

1 Z385.080 28.47 .34 25.78 E4.60 T4.00 9.40 Peak
2 23%0.000 20.47 £.74 2%.44 £4.25 T4.00 5.7% Paak
3 Z405.640 208.31 BE.36 TO.M 105.81 <00 n Feak

Ramarks: 1. Emission Leaval= Antsnna Factor & Sskls Loss + Resding.
2. The emissisn levels that are 20dB below the offisial
limit are not cepazted.

Daia: 2 [Pl Colserswenbin_yang DeskiopFODOHT2INOFBLEM (8)
()

Lol
wr
3
e,
59 o 7 TCE BARTASE (16
H I 5]
I:I.'.":I-‘llil M. 358 2383, 7406, k]
Frequaney (U1
Jite mo. AfT Chazben Daca @na. & &
Bis. / RAak. 3= 3115(4927) Rat. pal. : WERTICAL
Limit Foo BRRT=15C (1G=8V)
Env. / Ine. ;i E4446A 2€'C/F61% Wenbin_yang
BT ¢ oB-920
Powar Rating : DOSV
TEat Hode P THESLZ
Ant. Cable Emission
Freg Factor Less Reading Level Limies mMargin Pemark
{mMz} (dnsml (Enh [dBpv (dip¥ra)] (dipTra)  (dn)
1 Z3B5.560 28.47 .34 LE.34 51.1% S4.00 2.8% Average
2 231%0.000 30.47 £.34 1£.79 S1.60 54.00 2.40 Avsrags
3 Z40%.240 28.3531 B.36  B2.35 .2z .00 §31.Z% Average

Ramarks: 1. Emission Leaval= Antsnna Factor & Sskls Loss + Resding.
2. The emissisn levels that are 20dB below the offisial
limit are not cepazted.

AUDIX Technology Corporation  Report No. EM-F1020466



Date of Test :

FCC ID: U60OCA012
Page 37 of 71

Jul. 05, 2013 Temperature:

EUT:

Electronic Dictionary

Humidity:

Test Mode:

802.11n-HT20 , Transmit, Channel: 11, Frequency: 2462MHz

Data: 7

[Pl Collgerswenbin_yany DeskiopFOCOHT2IMFELENS (8)

Lizvel (35 Im)

wr

FOC FRRT- 150 [(1G-PR)
L2115

Jite mo.
Bis. / RAak.
Limit
Env.
BT
Powar Rating
TEat Hode

Insg.

Freg
{MHz}

1 ZA57.400
2 2403.580
3 EZ43d.%00

450, 4T 2450, el 530
Frequaney (U1

AfT Chazben Daca @ma. & 7
3= pal. HORTZONTAL

- (1E=FE}
Ed446a 28T 61% Wenbin_yang
CE-320
BESY
THZ962

Ant. Cable Emission
Factor Less Rew Level L s Margin Pemark
(dnsml (Enh [dBpv (dip¥ra)] (dipTra)  (dn)
28.62 .42 €€.20 101l.25 T4.00 -27.2% PFeak
20.66 £.45 211.6€1 50.72 T4.00 15.20 Feak
2 1] E.4T Z4.088 B0.05 -0 13.33 Feak

Ramarks: 1.

Exmission Laval= Antsnna Factor & Sskls Loss + Resding.

2. The emissisn levels that are 20dB below the offisial

limit are mot

reparted.

Daia: 8 [Pl Colserswenbin_yang DeskiopFODOHT2INOFBLEM (8)
Lwed (dBem)
wr
1
- _1
I.
58 _,.)'II kN PEE BPART 150 (1680
— ]
uzm 450, 4T 2450, el 530
Frequaney (U1
Jite mo. AfT Chazben Daca @na. & @
Bis. / RAak. 3= 3115(4927) Rat. pal. HORTZONTAL
Limit Foo BRRT=15C (1G=8V)
Env. / Ine. ;i E4446A 2€'C/F61% Wenbin_yang
BT ¢ oB-920
Powar Rating : DOSV
TEat Hode P THESGE
Ant. Cable Emission
Freg Factor Less Reading Level Limies mMargin Pemark
{mMz} (dnsml (Enh [dBpv (dip¥ra)] (dipTra)  (dn)
1 Z2457.200 28.62 E.42 FE.99 92.03 54.00 -39.03 Avezage
2 2403.500 230.66 £.45 131.0% 40,08 54.00 5.04 Averags
3 Z305.200 2ZB.TE E.48 13.53 q8.83 4.00 3.1T Average

Ramarks: 1. Emission Leaval= Antsnna Factor & Sskls Loss + Resding.
2. The emissisn levels that are 20dB below the offisial

limit are pet repasted.

AUDIX Technology Corporation  Report No. EM-F1020466



Date of Test :

EUT:

Test Mode:

FCC ID: U60OCA012
Page 38 of 71

Jul. 05, 2013

Temperature: 26

Electronic Dictionary

Humidity: 61

802.11n-HT20 , Transmit, Channel: 11, Frequency: 2462MHz

Data: 5 [Pl Colserswenbin_yang DeskiopFODOHT2INOFBLEM (8)
Lwed (d5em)
wr
1
(I
)
N I\l., FCC FRRT 150 [1GPR
. LY =
ey - 3
[1-] IP— TS S ————
uzm 450, 4T 2450, el 530
Frequaney (U1
Jite mo. i AST Chambern Daca na. & &
Bis. / RAak. s 3 3115(4927) Rat. pal. VERTICAL
Limit s FOr PART-1S5C BE}
Env. / Ine. ;i E4446A 2€'C/F61% Wenbin_yang
BT ¢ oB-920
Powar Rating : DOSV
TEat Hode P THESGE
Ant. Cable Emission
Freg Factor Less Reading Level Limies mMargin Pemark
{mMz} (dnsml (Enh [dBpv (dip¥ra)] (dipTra)  (dn)
1 Z455.400 28.62 .42 TQ.08 105.12 T4.00 -31.1% Feak
2 2403.500 230.66 £.45 1213.12 50.23 T4.00 15.77 Faak
3 zZ4 400 2ZB.66 BE.43 Z4.57 3%.68 T4.00 14.3% Feak

Ramarks: 1. Emission Leaval= Antsnna Factor & Sskls Loss + Resding.

2. The emissisn levels that are 20dB below the offisial
limit are not cepazted.

Data: &

[Pl Collgerswenban Dkl FOCOHT 20MFELERE
"t Livel (35 Im) o il m

!
/ \
\
h
58 ,_/ b PEE BART 150 (1680
— .
uzm 450, 4T 2450, el 530
Frequaney (U1
Jite mo. i AST Chambern Daca @na. & @
Bis. / RAak. s 3= 3115(4927) Rat. pal. : WERTICAL
Limit s FOr PART-1S5C
Env. / Ine. ;i E4446A 2€'C/F61% Wenbin_yang
BT ¢ oB-920
Powar Rating : DOSV
TEat Hode P THESGE
Ant. Cable Emission
Freg Factor Less Reading Level Limies mMargin Pemark
{mMz} (dnsml (Enh [dBpv (dip¥ra)] (dipTra)  (dn)
1 Z2457.200 28.62 E.42 El.45 FE. 49 54.00 -42.4% Avezage
2 2403.500 230.66 £.45 14.43 4%.54 54.00 4£.48 Averags
3} Z303.200 2ZB.TD E.4T 13.73 q8.%0 .00 3.10 Average

Ramarks: 1. Emission Leaval= Antsnna Factor & Sskls Loss + Resding.
2. The emissisn levels that are 20dB below the offisial

limit are pet repasted.

AUDIX Technology Corporation  Report No. EM-F1020466



FCC ID: U6OCA012
Page 39 of 71

Date of Test : Jul. 05, 2013 Temperature: 26

EUT: Electronic Dictionary Humidity: 61

Test Mode: 802.11n-HT40 , Transmit, Channel: 3, Frequency: 2422MHz

Data: 3 File: C:\Usersiwenbin_yang\Desktop\HT40 - ¥FSLIOFB.EMI (8)
Level {dBuW/m)

"7
3
FCC PART15C MG-PK)
V5B
1
FT] ST A WL o
05350 2370. 2390. 2410. 2430. 2450
Frequency (MHz)
Site no. : A/C Chamber Data no. : 3
Dis. / Ant. : 3m 3115(4527) Ant. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-PK)
Env. / Ins. : E4446R 26°C/61% Wenbin_yang
EUT : CD-220
Power Rating : DCS5V
Test Mode 1 TH2422
Znt. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHEz)  (dB/m) (dB) (dBuv) (dBpv/m) (dEpv/m) (dB)
1 2388.700 28.47 6.34 27.70 62.51 74.00 11.45 Peak
2 2390.000 Z28.47 6.34 27.16 61.98 74.00 12.02 Peak
3 2410.700 28.51 6.36 64.84 99.71 74.00 -25.71 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.

Data: 4 File: C:\Usersiwenbin_yang\Desktop\HT40 - ¥SLOFB.EMI (8)
" Level (dBuV/m)

(%

59 P FCC PART-15C
0 2350 2370. 2390. 2410. 2430. 2450
Frequency (MHz)
Site no. : A/C Chamber Data no. : 4
Dis. / Bnt. : 3m 3115(4527) Ant. pol. : HORIZCONTAL
Limit : FCC PART-15C (1G-AV)
Env. / Ins. : E4446n 267C/61% Wenbin_yang
EUT : CD-920
Power Rating : DCS5V
Test Mode T TH2422
Ant. Cable Emission
Freq. Factor Loss Reading Tevel Limits Margin Remark
{MHz) {dB/m) (dB) (dBuv) (dBpV/m) (dBuV/m) (dB)
1 2388.200 28.47 6.34 1l6.02 50.83 54.00 3.17 Average
2 2390.000 28.47 6.34 16.43 51.26 54.00 2.74 Rhverage
3 2415.200 =28.51 6.36 54.41 89.29 54.00 -35.29 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.
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Date of Test : Jul. 05, 2013 Temperature: 26

EUT: Electronic Dictionary Humidity: 61

Test Mode: 802.11n-HT40 , Transmit, Channel: 3, Frequency: 2422MHz

Data: 1 File: C:\Usersiwenbin_yang\Desktop\HT40 - ¥FSLIOFB.EMI (8)
Level {dBuW/m)

"7
3
FCC PART15C (1G-PK)
5iB
4
59
05350 2370, 2390. 2410, 2430. 2450
Frequency (MHz)
Site no. : A/C Chamber Data no. : 1
Dis. / Ant. : 3m 3115(4527) Ent. pol. : VERTICAL
Limit : FCC PART-15C (1G-PK)
Env. / Ins. : E4446R 26°C/61% Wenbin_yang
EUT : CD-220
Power Rating : DCS5V
Test Mode 1 TH2422
Znt. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dB)  (dBuv) (dBpv/m) (dEpv/m) (dB)
1 2389.200 28.47 6.34 27.04 61.85 74.00 12.15 Peak
2 2390.000 Z28.47 6.34 25.87 60.68 74.00 12.32 Peak
3 2410.700 28.51 6.36 66.33 101.21 74.00 -27.21 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 2 File: C:\Usersiwenbin_yang\Desktop\HT40 - ¥SLOFB.EMI (8)
Level (dBuV/m)
"7
3
58 4 5 FCC PART-15C K1G-AV)
0 2350 2370. 2390. 2410. 2430. 2450
Frequency (MHz)
Site no. : A/C Chamber Data no. : 2
Dis. / Bnt. : 3m 3115(4927) &nt. pol. : VERTICAL
Limit : FCC PART-15C (1G-&V)
Env. / Ins. : E4446n 267C/61% Wenbin_yang
EUT : CD-920
Power Rating : DCS5V
Test Mode T TH2422
Ant. Cable Emission
Freq. Factor Loss Reading Tevel Limits Margin Remark
{MHz) {dB/m) (dB) (dBuv) (dBpV/m) (dBuV/m) (dB)
1 2383.700 28.43 6.33 1l6.18 50.94 54.00 3.06 Average
2 2390.000 28.47 6.34 1l6.64 51.45 54.00 2.553 Averags
3 2410.400 28.51 6.36 53.40 88.27 54.00 -34.27 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.
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Date of Test : Jul. 05, 2013 Temperature: 26

EUT: Electronic Dictionary Humidity: 61

Test Mode: 802.11n-HT40 , Transmit, Channel: 9, Frequency: 2452MHz

Data: 7 File: C:\Usersiwenbin_yang\Desktop\HT40 - ¥FSLIOFB.EMI (8)
"y Level {(dBuW/m)

FCC PART-15C (1G-PK)
dB

M 23 ]
59

0

2400 2420. 2440, 2460. 2480. 2500
Frequency (MHz)
Site no. : A/C Chamber Data no. : 7
Dis. / Ant. : 3m 3115(4527) Ant. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-PK)
Env. / Ins. : E4446R 26°C/61% Wenbin_yang
EUT : CD-220
Power Rating : DCS5V
Test Mode : TX2452
Znt. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHEz)  (dB/m) (dB) (dBuv) (dBpv/m) (dEpv/m) (dB)
1 2457.500 28.62 6.42 64.25 95.30 74.00 -25.30 Peak
2 2483.500 28.66 6.45 24.57 55.69 74.00 14.31 Peak
3 2485.400 28.66 6.45 27.11 62.22 T74.00 11.78 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.

Data: 8 File: C:\Usersiwenbin_yang\Desktop\HT40 - ¥SLOFB.EMI (8)
" Level (dBuV/m)

59 FCC PARTA5C (1G-AV)
e &8
0 2400 2420. 2440, 2460. 2480. 2500
Frequency (MHz)
Site no. : A/C Chamber Data no. : B
Dis. / Bnt. : 3m 3115(4527) Ant. pol. : HORIZCONTAL
Limit : FCC PART-15C (1G-AV)
Env. / Ins. : E4446n 267C/61% Wenbin_yang
EUT : CD-920
Power Rating : DCS5V
Test Mode @ TH2452
Ant. Cable Emission
Freq. Factor Loss Reading Tevel Limits Margin Remark
{MHz) {dB/m) (dB) (dBuv) (dBpV/m) (dBuV/m) (dB)
1 2456.700 28.82 6.42 353.06 g8.10 54.00 -34.10 Average
2 2483.500 28.66 6.45 16.13 51.24 54.00 2.76 Average
3 2487.200 28.66 6.45 15.862 50.73 54.00 3.27 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.
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Date of Test : Jul. 05, 2013 Temperature: 26

EUT: Electronic Dictionary Humidity: 61

Test Mode: 802.11n-HT40 , Transmit, Channel: 9, Frequency: 2452MHz

10

Data: 5 File: C:\Usersiwenbin_yang\Desktop\HT40 - ¥FSLIOFB.EMI (8)
"y Level (dBuW/m)

FCC PART-15C (1G-PK)
dB

M o
59

0

2400 2420, 2440, 2460. 2480, 2500
Frequency (MHz)
Site no. : A/C Chamber Data no. : 5
Dis. / Ant. : 3m 3115(4527) Ent. pol. : VERTICAL
Limit : FCC PART-15C (1G-PK)
Env. / Ins. : E4446R 26°C/61% Wenbin_yang
EUT : CD-220
Power Rating : DCS5V
Test Mode : TX2452
Znt. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dB)  (dBuv) (dBpv/m) (dEpv/m) (dB)
1 2457.500 28.62 6.42 65.70 100.75 74.00 -26.75 Peak
2 2483.500 28.66 6.45 25.2% 60.41 74.00 12.55% Peak
3 2486.200 28.66 6.45 26.71 61.82 T74.00 12.18 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.

Data: 6 File: C:\Usersiwenbin_yang\Desktop\HT40 - ¥SLOFB.EMI (8)
" Level (dBuV/m)

58 FCC PART,15C (1G-AV)
[T AR |
0 2400 2420. 2440, 2460. 2480. 2500
Frequency (MHz)
Site no. : A/C Chamber Data no. : &
Dis. / Bnt. : 3m 3115(4927) &nt. pol. : VERTICAL
Limit : FCC PART-15C (1G-&V)
Env. / Ins. : E4446n 267C/61% Wenbin_yang
EUT : CD-920
Power Rating : DCS5V
Test Mode @ TH2452
Ant. le Emission
Freq. Factor suss Reading Tevel Limits Margin Remark
{MHz) {dB/m) (dB) (dBuv) (dBpV/m) (dBuV/m) (dB)
1 2445.200 28.5% 6.40 54.64 89.63 54.00 -35.63 Average
2 2483.500 28.66 6.45 16.6% 51.80 54.00 2.20 Average
3 2487.300 28.66 6.45 16.1% 51.30 54.00 2.70 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.
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4. 6dB BANDWIDTH MEASUREMENT

4.1. Test Equipment

The following test equipment was used during the Emission Bandwidth

FCC ID: U6OCA012

Page 43 of 71

measurement:
Item Type Manufacturer | Model No. Serial No. Last Cal. | Next Cal.
1. |Spectrum Analyzer Agilent N9030A-544 | US51350140 |Oct. 17, 12°| Oct. 16, 13’

AC SOURCE «——

4.2.

4.3.

4.4,

4.5.

Block Diagram of Test Setup

*ELECTRONIC DICTIONARY

SPECTRUM ANALYZER

SD CARD

*USB CABLE

NOTEBOOK PC

*:EUT HH: FERRITE CORE

Specification Limits [§15.247(a)(2)]
The minimum 6dB bandwidth shall be at least S00kHz.

Operating Condition of EUT

The test program “adb.exe” was used to enable the EUT to transmit data at

different channel frequency individually.

Test Procedure

The transmitter output was connected to the spectrum analyzer.

The bandwidth

of the fundamental frequency was measure by spectrum analyzer with 1.5%
EBW, VBW>3xRBW. The 6dB bandwidth is defined as the total spectrum the

power of which is higher than peak power minus 6dB.

The measurement guideline was according to KDB 558074 D01 VO03.

AUDIX Technology Corporation
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4.6. Test Results

PASSED. All the test results are attached in next pages.

4.6.1. WLAN Function
Test Date: Jun. 28, 2013  Temperature: 25

FCC ID: U6OCA012
Page 44 of 71

Humidity: 57%

Mode | Type of Network | Channel Frequency 6dB Bandwidth
1 CH1 2412MHz 10.35 MHz
2 802.11b CH6 2437MHz 10.10 MHz
3 CH11 2462MHz 10.10 MHz
4 CH1 2412MHz 16.60 MHz
5 802.11g CHo6 2437MHz 16.60 MHz
6 CH 11 2462MHz 16.60 MHz
7 CH 1 2412MHz 16.60 MHz
8 802.11n-HT20 CH6 2437MHz 16.60 MHz
9 CH 11 2462MHz 16.60 MHz
10 CH3 2422MHz 37.75 MHz
11 802.11n-HT40 CH6 2437MHz 37.75 MHz
12 CHOY 2452MHz 37.75 MHz

[Limit: least 500kHz]

AUDIX Technology Corporation
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802.11b, Frequency: 2412MHz

Agtlent Spoctnem Anslyoer - Sreept 54
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802.11b, Frequency: 2462MHz
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802.11q, Frequency: 2437MHz
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802.11n-HT?20, Frequency: 2412MHz
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802.11n-HT?20, Frequency: 2462MHz
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802.11n-HT40, Frequency: 2437MHz
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5. MAXIMUM PEAK OUTPUT POWER MEASUREMENT

5.1. Test Equipment

The following test equipment was used during the maximum peak output power

measurement:
Item Type Manufacturer Model No. Serial No. | LastCal. | Next Cal.
1. [Power Meter Anritsu ML2495A 1145008 |Oct. 30, 12° [ Oct. 29, 13’
2. |Power Sensor Anritsu MA2411B 1126096 | Oct. 30, 12° [ Oct. 29, 13’

5.2. Block Diagram of Test Setup

POWER METER

POWER SENSOR

AC SOURCE «—

*ELECTRONIC DICTIONARY

SD CARD

*USB CABLE

*EARPHONE

NOTEBOOK PC

*:EUT Hl: FERRITE CORE

5.3. Specification Limits [§15.247(b)-(3)]

The Limits of maximum Peak Output Power for digital modulation in
2400-2483.5MHz is: 1Watt. (30dBm)

5.4. Operating Condition of EUT

The test program “adb.exe” was used to enable the EUT to transmit data at
different channel frequency individually.

5.5. Test Procedure

The transmitter output was connected to the power sensor and record the reading
of power meter.
The measurement guideline was according to KDB 558074 D01 V03.
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5.6. Test Results

PASSED. All the test results are listed below.

5.6.1. WLAN Function
Test Date: Jun. 28, 2013 Temperature: 25

FCC ID: U6OCA012
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Humidity: 57%

Test Mode Channel Frequency Output Power(dBm)
(MHz) Peak Average

CH 1 2412 1451 12.20

802.11b CH®6 2437 14.64 12.52

CH 11 2462 1451 12.55

CH1 2412 21.42 12.07

802.11g CH®6 2437 21.69 12.48

CH 11 2462 21.78 12.49

CH1 2412 20.96 12.01

802.11n-HT20 CHo6 2437 21.24 12.44

CH 11 2462 21.33 12.42

CH 3 2422 20.88 12.02

802.11n-HT40 CH6 2437 21.04 12.47

CHO 2452 21.38 12.50

[Limit: 1Watt. (30dBm)]
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6. EMISSION LIMITATIONS MEASUREMENT

Pursuant to KDB 558074 D01 V03 that emission levels below limits specified in
15.209 would not be required.
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7. BAND EDGES MEASUREMENT

7.1.

Test Equipment

The following test equipment was used during the band edges measurement:

Item

Type Manufacturer | Model No. Serial No. Last Cal. | Next Cal.

L.

Spectrum Analyzer Agilent N9030A-544 | US51350140 |Oct. 17, 12°| Oct. 16, 13’

7.2.

7.3.

7.4.

7.5.

Block Diagram of Test Setup

The same as section.4.2.

Specification Limits [§15.247(c)]

The highest level should be at least 20 dB below reference level as measured in
section 8.6.

Operating Condition of EUT

The test program “adb.exe” was used to enable the EUT to transmit data at
different channel frequency individually.

Test Procedure

The transmitter output was connected to the spectrum analyzer. Set both
RBW=100 kHz and VBW to 300kHz with suitable frequency span including
100kHz bandwidth from band edge.

The measurement guideline was according to KDB 558074 D01 V03.
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7.6. Test Results
PASSED. All the test results are attached in next pages.
7.6.1. WLAN Function

Test Date: Jun. 28,2013 Temperature: 25 Humidity: 57%
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DTS 802.11n-HT40
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8. POWER SPECTRAL DENSITY MEASUREMENT

8.1.

Test Equipment

The following test equipment was used during the power spectral density
measurement:

Item

Type Manufacturer | Model No. Serial No. Last Cal. | Next Cal.

Spectrum Analyzer Agilent N9030A-544 | US51350140 |Oct. 17, 12°| Oct. 16, 13’

8.2.

8.3.

8.4.

8.5.

Block Diagram of Test Setup

The same as section.4.2.

Specification Limits [§15.247(d)]

The peak power spectral density conducted from the intentional radiator to the
antenna shall not be greater than 8dBm in any 3kHz band.

Operating Condition of EUT

The test program “adb.exe” was used to enable the EUT to transmit data at
different channel frequency individually.

Test Procedure

The transmitter output was connected to the spectrum analyzer. The bandwidth
of the fundamental frequency was measured with the spectrum analyzer using
100kHz RBW and >300kHz VBW, set sweep time = Auto.

The measurement guideline was according to KDB 558074 D01 VO03.
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8.6. Test Results
PASSED. All the test results are attached in next pages.

8.6.1. WLAN Function

Test Date: Jun. 28, 2013  Temperature: 25

FCC ID: U6OCA012
Page 60 of 71

Humidity: 57%

Mode | Type of Network | Channel Frequency Power Spectral Density
1 CH 1 2412MHz 1.618 dBm
2 802.11b CH6 2437MHz 1.949 dBm
3 CH 11 2462MHz 2.203 dBm
4 CH1 2412MHz -1.879 dBm
5 802.11g CH6 2437MHz -1.485 dBm
6 CH 11 2462MHz -1.390 dBm
7 CH1 2412MHz -1.851 dBm
8 802.11n-HT20 CH®6 243 7MHz -1.551 dBm
9 CH 11 2462MHz -1.445 dBm
10 CH3 2422MHz -4.259 dBm
11 | 802.11n-HT40 CH6 243 7MHz -3.948 dBm
12 CHO 2452MHz -3.890 dBm
[Limit: 8dBm]
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802.11b , Frequency: 2462MHz
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802.11qg , Frequency: 2437MHz
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802.11n-HT?20, Frequency: 2412MHz
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802.11n-HT?20, Frequency: 2462MHz

FCC ID: U60OCA012
Page 65 of 71

110H 20 P W CH, 7013

) [ Iﬂ. : Type: Log-Pwr TRADE[) 7 3
arker 1 2466128000000 GHz R E ey e o n::ﬂnn;;d;b.'nw o :_. .n &
I Goalm:L e o Aman: 30 dB TP HHR NN
MEr1 2,466 128 GHz
10 d@idiv  Rel 20.00 dBm =1.445 dBm
Leg
100
1
s Pt LA A A el Iwmmrxﬁﬁmmn o
[ | i
oo 1 i iL
o -r/)J I"\
A ‘\N
i L
;00 n.'l.r'-l'w %n.
Wi A
400
00

H10

Center 246200 GHz

s Ub:-mnr

#Res BW 100 kHz #VBW 300 kHz Sweep 2.33 ms (1001 pts)

Span 24.00 MHz

802.11n-HT40 , Frequency: 2422MHz

RE 11 & al |G ALTT 11:30021 P R oH, 2013
Avg Type: Log-Pwr L TFETE
arker 1 2424970000000 GHz TS EE v o n::ﬂnn;;d;b.'nw o :_. .n &
IFGoalm:l ey o Aman: 30 dB oar|P MHNN N
Mkri1 2,424 970 GHz
10 dBidiv  Ref 20.00 dBm 4,258 dBm
Leg
10.0
.00 1
(03] o 'wﬂMMﬁ F"’mejrwm
200 '{ u l
|W’L
a0 "n’[l .‘""\I
o o,
i M “"'"fﬂ"ﬂ
00
H0
-To0
Center 242200 GH=z Span 55.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5.27 ms (1001 pts)
Juse: AJFile <Screen_ 0028 png> saved gyt

AUDIX Technology Corporation

Report No. EM-F1020466



802.11n-HT40, Frequency: 2437MHz

Avg Type: Log-Pwr

Trig: Freae Run Avg|Hold= 1005100

PHO: Fad 0
Atten: 30 dB

Ref 20.00 dBm

FCC ID: U60OCA012
Page 66 of 71

1122017 P i CH, 7013

A Z a5 68
TvPE |1
T RHNN N

Mkr1 2,432 915 GHz
-3.948 dBm

10 dBidiv
Leg

Ll

o

L ——

g ;

ral

SO0

H10

Center 2.43700 GH=z
#Res BW 100 kHz

st

#VBW 300 kHz
U,'b:-mrm

Sweep 5.27 ms (1001 pts)

Span 55.00 MHz

802.11n-HT40 , Frequency: 2452MHz

RE 11 & al |G ALTT 112421 P N TH, 3013
Avg Type: Log-Pwr TAR[Tz 34 5
arker 1 2454970000000 GHz TS EE v o n::ﬂnn;;d;b.'nw o :_. .n &
IFGoalm:l ey o Aman: 30 dB TP HHR NN
MEr1 2,454 970 GHz
10 dBidiv  Ref 20.00 dBm -3.880 dBm
Leg
100
.00 t;‘u
Ty
ALebi] WM:MN-""M'\HIM Th'lL erlr *“wlr”w“m,
o0 '{ il L
I..‘ "
200 - My
00 M Mﬂ.!
00
H0
-To0
Center 245200 GH=z Span 55.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5.27 ms (1001 pts)
s Ub:-mnr

AUDIX Technology Corporation

Report No. EM-F1020466



FCC ID: U6OCA012
Page 67 of 71

9. DEVIATION TO TEST SPECIFICATIONS

NONE
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10.PHOTOGRAPHS

10.1.Photos of Conducted Disturbance Measurement
Link NB Mode

FRONT VIEW OF CONDUCTED MEASUREMENT

BACK VIEW OF CONDUCTED MEASUREMENT

AUDIX Technology Corporation  Report No. EM-F1020466



FCC ID: U60OCA012
Page 69 of 71

Stand-Alone Mode

BACK VIEW OF CONDUCTED MEASUREMENT
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10.2.Photos of Radiated Measurement at Semi-Anechoic Chamber
10.2.1.Frequency Below 1GHz
(TX Mode)

(Charge)
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10.2.2.Frequency Above 1GHz

e -

ST

3 1
= 7
- D

S

10.3.Photo of Section RF Conducted Measurement
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